CRAIG A SMITH & ASSOCIATES

CONSULTING ENGINEERS * PLANNERS » SURVEYORS

June 24, 1997

Ms. Heidi Vandor, P.G.

Florida Department of Environmental Protection
Southeast District

P.O. Box 15425

West Palm Beach, FL 33416

RE: REPERMITTING THE OPERATION OF THE CITY OF PAHOKEE
INJECTION WELL
CAS PROJECT NO. 94-0404

Dear Ms. Vandor:

We are transmitting additional information on the Pahokee Injection Well. These are intended to
complement the repermit application submitted earlier.

The following are attached:

Location Maps

Details of Wells

Updated Area Review and Evaluation
Wastestream Analysis

Process Description

Mechanical Integrity Test Results
Groundwater Monitoring Data
Specific Injectivity Data
[...]
z| MW & MILLER, INC.| UPPERFLORDAN AQUFER POTENTIOMETRIC SURFACE
% ~ Fnvironment and Infrastructure IN MAY 1980 5

Prepared For
CRAIG A. SMITH & ASSOCIATES )




lDWO DATE: 17JUN97 IPRJCT NO.: PFO782.001 IFILE NO.: CSMITH

I DRAWING: 78201-FP I CHECKED: M.WALDRON

|APPROVED: T.TESSIER |DRAFTER: B.OLIVA

f N\
LEGEND
© INJECTION WELL
® WATER-TABLE MONITOR WELL
© DUAL COMPLETION MONITOR WELL

‘l'. GERAGHTY o SITE PLAN FIGURE
& MILLER, INC. CITY OF PAHOKEE WASTEWATER TREATMENT PLANT
~ Environment and Infrastruclure PAHOKEE, FLORIDA
a heldeml company Prepared For
k CRAIG A. SMITH & ASSOCIATES y




ATTACHMENT 4: Wastestream Analysis



PAHOKEE WASTEWATER TREATMENT PLANT- SUMMARY OF DATA

FLOW DATA RAINFALL EFFLUENT CONCENTRATION
ANN. ANNUAL

DAYS OF | MaxAvg | 3Mth.Avg | Ann.Av Mo. MO.PEAK|  sve. |MOAVE! uo.pEAK| AVE

DATE DATA | Day MGD Day WeD Day wep | INMO | 3MTH AVG AV'(EM%?I?M Cz‘;l[l” CBODS ;sg?l TSS Mgi| Tss

MGIL Mg/l
Jan-94 3] 1.09 0.99 1160 5.52 2.980 1.80 253 2.118]  7.31 9.800|  5.838
Feb-94 28] 126 1.07 1.160 333 3427 173 21| 2.118] 226 5500] 5838
Mar-94 31| o092 1.08 1.160 132 3.390 227 37| 2118]  7.01] 10.300] 5838
Apr-04 30| 1.0 1.0 1.160 1.24 1.963 2.04 239 2118] 665 11.000] 5.838
May-94 31] o089 0.93 1.160 2.24 1,600 2.47 283 2118 669 7.750]  5.838
Jun-04 30| 135 1.08 1.160 9.55 4.343 1.87 266] 2118] 535 7.500]  5.838
Jul-o4 31| oot 1.05 1.160 5.82 5.870 2.39 41| 2118] 801| 13800] 5.838
Aug-94 31l 122 116 1160 10.99 8.787 2.48 334] 2118|594 8.500| 5838
Sep-94 3] 158 124 1.160 8.08 8.297 122 167]  2118] 347 4600 5838
Oct-94 3] 1.00 127 1160 6.97 8.680 2.41 286]  2.118] 631 9.750]  5.838
Nov-94 30| 136 131 1.160 7.39 7.480 2.05 208 2118] 335 5.000|  5.838
Dec-94 31l 138 124 1160 8.02 7.460 2.71 553 2118  7.70]  17.250]  5.838
Jan-95 31f 107 127 1137 3.57 6.327 3.27 53 3389 580 9.500|  5.584
Feb-95 28] o092 113 1137 3.9 5.163 2.80 49| 3389]  960| 15250] 5584
Mar-65 3| 107 102 1137 3.51 3.660 266 36| 3389 644 7.250] 5584
Apr-95 3] 084 0.94 1137 138 2.930 2.07 241| 3389 519 6.750|  5.584
May-95 31| 0.8 0.96 1137 2.06 2317 213 283 3389  4.60 5.750|  5.584
Jun-95 3] o089 0.90 1137 8.34 3.027 1.94 265] 3389 500 7.250]  5.584
Jul-e5 31| 161 116 1137 5.72 5.373 2.75 464] 3389 713 8.750|  5.584
Aug-95 31| 157 136 1137 9.03 7.697 2.77 592] 3389] 535 9.000]  5.584
Sep-05 3] 1.07 142 1137 4.4 6.383 2.98 6 3388 290 4.000] 5584
0ct-95 31| 172 146 1137 8.25 7.227 3.25 4| 3389 525 10000 5584
Nov-85 30|  1.08 130 1137 1.47 4.707 4.80 7 3389  4.00 6.000| 5584
Dec-95 31| o079 120 1137 0.74 3.487 9.25 15| 3389| 575 8.000] 5584
Jan-96 31] 092 0.93 0.947 164 1283 7.80 11| 7664| 1040] 14000 8.028
Feb-96 2] o088 0.86 0.947 0.55 0.977 6.00 8| 7664 550 6.000 8.028
Mar-96 31f .10 0.97 0.047 5.55 2.580 7.75 16|  7664] 1150] 25000 8.028
Apr-96 3| o097 0.99 0.947 179 2.630 8.00 o 7664]  700] 12000 8028
May-96 31| o0.94 1.00 0.947 7.92 5.087 5.50 71 7664 430 6.000]  8.028
Jun-96 30| 1.06 0.99 0.947 7.23 5.647 12.30 17| 7.664] 1500 26.000, 8.028
Jul-96 31| 110 1.03 0.047 4.32 6.490 7.00 12| 7664] 500 8.000| 8028
Aug-96 31| o092 1.01 0.947 5.85 5.800 7.00 o 7664] 600] 11.000] 8.028
Sep-96 30| o085 0.04 0.047 6.99 5.720 8.50 12| 7.664] 600 7.000]  8.028
Oct-96 31 093 0.88 0.947 4.55 5.797 7.00 o] 7664] 1000] 13000] 8028
Nov-96 30| oss 0.88 0.947 2.06 4533 8.00 o] 7664 800] 11.000] 8028
Dec-96 31| o84 0.60 0.947 0.9 2.503 712 9| 7664] 764] 10000 8.028




PAHOKEE WASTEWATER TREATMENT PLANT--SUMMARY OF DATA.

INFLOW TO TREATMENT PLANT

1.80

IMONTHLY AVERAGE |

1.60

—ﬁs MONTHS AVERAGE

140

1.20

1.00

0.80 e |/ANNUAL AVERAGE |

0.60

0.40 -

0.20

0.00 =
Jan-94 Apr-94 Jul-94 Oct-94 Jan-95 Apr-95 Jul-95 Oct-95 Jan-96 Apr-96 Jul-96 Oct-96




PAHOKEE TREATMENT PLANT-SUMMARY OF DATA

EFFLUENT CBODS ( Mg/l) for 1994 to 1996

18.00

16.00 +

14.00 +

——MO. AVE.CBODS5 (Mg/l)
——— MO. PEAK CBOD5 Mg!
~—=— ANN. AVE. CBOD5 MG/L

12.00

10.00

CBOD5. Mg/t

8.00 -

6.00 -

4.00

2.00 =

0.00
Jan-94 Apr-94 Jul-94 Oct-94 Jan-95 Apr-95 Jul-95 Oct-95 Jan-96 Apr-96 Jul-96 Oct-96




PAHOKEE WASTEWATER PLANT-SUMMARY OF DATA

30.00

EFFLUENT TSS (Mg/l)

25.00 -

20.00

| 15.00

10.00

Jan-94

TS (Mg/l).

Apr-94

1—e— MO.AVE. TSS Mg/l

—a— MO. PEAK TSS Mg/l
—aA— ANNUAL AVE TSS Mg/l

Jul-94

Apr-95
Jul-95

Oct-95

Apr-96

Jul-96

Oct-96




PAHOKEE WASTEWATER TREATMENT PLANT

SUMMARY OF INFLUENT/EFFLUENT CONCENTRATION FOR 1996

Date Samp [influent Concentrations Primary Clarifier Effluent Concentrations
CBOD TSS CBOD TSS CBOD TSS
3-Jan 134 146 38 60 7 10
9 130 142 68 80 6 10
16 162 145 64 89 9 7
23 202 179 81 97 11 14
30 150 137 64 98 6 11
Avg 155.6 149.8 63 84.8 7.8 10.4
6-Feb 162 133 50 74 7 5
13 147 155 46 60 5 6
20 123 136 67 60 5 6
27 172 158 62 74 8 5
Avg 151 145.5 56.25 67 6.25 55
5-Mar 170 141 40 62 3 4
12 121 88 56 65 16 25
19 146 120 58 73 7
- 27 172 186 68 57 5 8
Avg 1562.25 133.75 55.5 64.25 7.75 11.5
2-Apr 122 108 58 62 7 4
9 84 63 38 29 6 5
16 147 129 62 56 8 12
23 96 120 70 54 9 8
30 152 120 54 62 8 6
Avg 120.2 108 56.4 52.6 7.6 7
7-May 115 90 52 41 7 4
14 184 144 38 51 6 5
21 144 97 50 56 3 6
28 83 64 45 30 6 2
Avg 129.24 100.6 48.28 46.12 5.92 4.8
4-Jun 144 112 65 50 8 11
11 132 114 68 78 17 26
18 166 115 54 37 12 15
26 113 106 41 49 12 9
Avg 136.848 109.52 55.256 52.024 10.984 13.16
2-Jul 84 61 39 22 6 3
9 70 63 48 36 5 4
16 87 108 55 42 10 6
23 69 76 52 34 4 5
30 102 118 67 40 12 8
Avg 82.4 85.2 52.2 34.8 7.4 5.2
6-Aug 164 132 48 52 7 11
13 136 104 58 42 9 5
20 165 134 73 50 6 3
27 170 132 36 53 4 5
Avg 143.48 117.44 53.44 46.36 6.68 5.84
3-Sep 96 104 40 29 10 6
10 156 124 52 64 7 4
17 138 112 72 95 5 6

Page 1



SUMMARY OF INFLUENT/EFFLUENT CONCENTRATION FOR 1996

PAHOKEE WASTEWATER TREATMENT PLANT

Date Samp |Influent Concentrations Primary Clarifier Effluent Concentrations
CBOD TSS CBOD TSS CBOD TSS

24 118 100 45 33 12 7

Avg 130.296 111.488 52.488 53.472 8.136 5.768

2-Oct 152 . 115 62 80 8 11

9 108 132 45 76 4 8

15 127 104 56 49 7 9

22 172 183 89 64 7 9

29 188 223 60 66 9 13

Avg 149.4 151.4 62.4 67 7 10

5-Nov 136 154 72 50 7 8

12 88 76 61 42 9 6

19 122 145 54 60 8 6

26 95 110 39 48 7 11

Avg 118.08 127.28 57.68 53.4 7.6 8.2

3-Dec 208 250 130 162 7 10

10 134 120 43 54 9 8

17 134 118 59 72 5 9

25 102 115 67 52 7 3

Avg 139.216 146.056 71.336 78.68 712 7.64
nnual Avg| 134.5 124.25 57.29 59.06; 7.60 8.02

Page 2




PAHOKEE, WASTEWATER PLANT

g/l) OF ISS, FOR 1996

Influent Concentration}Primary Clarifier Effluent Concentration
Month  |CBOD  |1SS CBOD  |1SS CBOD  |1SS
Jan 155.60 149.80 63.00 84.80 7.80 10.40
Feb 151.00 145.50 56.25 67.00 6.25 5.50
Mar 152.25 133.75 55.50 64.25 7.75 11.50
Apr 120.20 108.00 56.40 52.60 7.60 7.00
May 129.24 100.60 48.28 46.12 5.92 4.80
Jun 136.85 109.52 55.26 52.02 10.98 13.16
Jul 82.40 85.20 52.20 34.80 7.40 5.20
Aug 143.48 117.44 53.44 46.36 6.68 5.84
Sep 130.30 111.49 52.49 53.47 8.14 5.77
Oct 149.40 151.40 62.40 67.00 7.00 10.00
Nov 118.08 127.28 57.68 53.40 7.60 8.20
Dec 139.22 146.06 71.34 78.68 7.12 7.64




PAHOKEE WASTEWATER TREATMENT PLANT
INFLUENT/EFFLUENT CONCENTRATION FOR 1996

CONCENTRATION (Mg/l)

160.00

140.00 -

120.00 -

100.00 | ; g NG\ e 2’| —e— Influent Concentratibr{s CBOD
‘ iy : : —— Influent Concentrations TSS
—&— Primary Clarifier CBOD

-3¢ Primary Clarifier TSS

—x— Effluent Concentrations CBOD
—@— Effluent Concentrations TSS

80.00

A
60.00 -

40.00

20.00




ATTACHMENT 5: PROCESS DESCRIPTION



CITY OF PAHOKEE - REPERMITTING OF INJECTION WELL

Process Description

The Pahokee Wastewater Treatment Plant was initially constructed and placed in
operation in the mid sixties. The design capacity of this first train is 0.50 MGD. A
second “Walker Modular” train was added in 1974 with 0.70 MGD design capacity. The
current permitted capacity is 1.20 MGD based on a three month average daily flow.

The average inflow to the Pahokee Wastewater Treatment Plant for 1996 was 0.948
MGD or 658 gpm. The corresponding average inflows for 1994 and 1995 were 1.160
MGD and 1.137 MGD respectively.

The annual average of maximum and peak inflow rates for 1996 are 1.10 MGD and
2.02 MGD respectively. The plants inlet pipes are 12 inches and 8 inches. There is a
third 4 inch inlet pipe from the treatment plant pumping station. The influent discharges
at elevation 26.75 ft. (approximately 11 feet above ground level) to a mechanical bar
screen. There is also a manual bar screen which operates when the mechanical
screen is not operating. The total influent flows to the splitter box from the bar screen.

The splitter box is adjustable to permit sixty percent (60%) of the flow to be treated by
the Walker Modular Plant (Train #2) and forty percent (40%) by Train #1.

The influent and effluent CBOD and TSS concentration for 1996 are shown at
Attachment 2. The CBOD ranges from 208 mg/l on December 3 to 69 mg/l on 23 July.
The TSS varied from 250 on December 3 to 61 mg/l on July 2. The average CBOD and
TSS for the year were 134.5 mg/l and 124.25 mg/l respectively. The annual average
CBOD and TSS of the effluent from the primary clarifier were 57.28 mg/l and 59.07 mg/l
respectively. The average percentage removal of CBOD and TSS achieved in the
primary clarifier is 68 percent and 52 percent respectively. These results are
summarized below:

CBOD TSS
Influent Max - December 3, 1996 208 mg/l 250 mgl/l
Influent Min - July 23, 1996 69 mg/l 61 mg/l
Average for 1996 134.5 mg/ 124.25 mg/l
Average Influent from Primary Clarifier 57.28 mg/ 59.07 mg/l
Average Removal Primary Clarifier 68% 52%
Average Effluent 1994 - 1996 4.21 mg/l 627 mg/l

Train #1: The forty percent flow from the splitter box is gravity fed to the primary
clarifier which also acts as a grit remover. The average CBOD; and TSS of the effluent
leaving the primary clarifier to the aeration tanks are 57.28 mg/l and 59.07 mg/l
respectively. There are two (2) equal compartments to the aeration tank and each



volume is 9,597 ft3 and total volume is 19,195 ft>. Flow through the aeration tanks is in
series. -

The flow from the aeration tank is conveyed by a 16 inch pipe to a splitter box which
permits equal flow to each of two 5841 cu. ft. secondary clarifiers. The effluent from
these clarifiers is mixed with the effluent from Train #2, flows to a holding tank and is
subsequently pumped to the injection well on the site. The average CBODg and TSS of
the dry weather effluent from 1994 to 1996 are 4.21 mg/l and 6.27 mg/| respectively.
The return sludge is taken from the secondary clarifier and pumped to the inlet of the
aerators.

Sludge from the primary and secondary clarifiers are pumped to the aerobic digester.
The wasted sludge is gravity fed from the digester tank to the sludge drying beds.

Train #2: (Walker Modular Plant). The Walker Modular Plant treats approximately sixty
percent (60%) or approximately 0.52 MGD of the plant inflow. The Walker Modular
Plant is a large circular tank with diameter 72.5 feet. The respective volumes of the
aeration tanks and the aerobic digester are 16,245 cu ft and 22,950 cu ft. The average
CBOD; and TSS of the influent to the Walker Plant in 1996 are 134.5 mg/l and 124.25
mg/l respectively.

Return sludge is airlifted from the clarifier to the aeration compartment. Waste sludge
from the aerobic digesters is gravity fed to the adjacent sludge drying beds. The
effluent is mixed with the effluent from Train #1 and flows to the holding tank and then
pumped to the injection well. The pumping rate and pressure at the injection well are
900 gpm and 38 psi respectively.

A schematic of the treatment plant is shown at Attachment 1.

Summary

Permitted capacity: 1.2 MGD based on three months average.

Date placed in service (in the current capacity) : 1974

Modification in last five years: None

M:AMUNIC\97-0404\PROCESS.DOC



ATTACHMENT 6: Mechanical Integrity Test Result



WATER TECHNOLOGY ASSOCIATES, INC.

Injection Well
Mechanical Integrity Testing
City Of Pahokee

September 1994

Prepared for

City Of Pahokee
171 North Lake Avenue
Pahokee, Florida 33476

Prepared by

WATER TECHNOLOGY ASSOCIATES, INC.
P.O. BOX 31011
Palm Beach Gardens, Florida 33420



WATER TECHNOLOGY ASSOCIATES, INC.

Injection Well
Mechanical Integrity Testing
City Of Pahokee

CONTENTS

Introduction ....e.iiiiiiiiiiii it it i ittt it
Hydrostatic Pressure TeSt +..veierereeennerenenccocenceenennnnns
Temperature Log ..coveiiiniiiiineiiineeneeceencncnceeennnnns
Radioactive Tracer SUrvey v oo vvviterennrenreneencseneaernnanenns
TeleviSion SUIVEY «vvvtireirnetneeanreneoaranesnaecneneanannes
Monitor Well Data

Shallow Monitoring Zone .....c.cveeereeeeeesceseeennnnns
Deep Monitoring Zone . . cevvvueerenvesnconsenseaeacncannn
CoNCIUSIONS 4ttt tienereresenersoassssasessossoasoanaeansanees

PPENDI

A. Pressure Gauge Certification and Pressure Test Certification
B. Temperature Log

C. Radioactive Tracer Survey

D. Television Survey

E. Shallow Monitoring Zone Data

F. Deep Monitoring Zone Data



WATER TECHNOLOGY ASSOCIATES, INC.

Injection Well
Mechanical Integrity Testing
City Of Pahokee

Introduction

In fulfillment of Section 17-28.250(1)(c), Florida Administrative Code (FAC), the City
of Pahokee injection well has been tested for mechanical integrity. This report
describes the testing methods that were performed, the results of the testing, and
provides interpretation of the data collected during the 5-year Mechanical Integrity Test
and the monitoring data since the last testing. As specified in section 17-28.130(6)
FAC, the mechanical integrity test consisted of a hydrostatic pressure test of the
injection casing, a temperature log, a Radioactive Tracer Survey (RTS) and a television
survey.

Hydrostatic Pressure Test

On June 21, 1994, an inflatable packer was set near the base of the 12 3/4-inch
injection casing at a depth of 2645 feet below pad level the base of the injection casing
is 2650 feet below pad level. The packer, which measured 10 feet long, was inflated
and the casing was internally pressurized to 147 pounds per square inch (psi). A
pressure decline of 2 psi was then observed over a sixty minute test period. This
decline represents a 1.4 percent change in the original pressure, which is within the 5
percent limits specified by the regulations. A copy of the test gauge inspection
certification records and certified results of the hydrostatic pressure test are contained
in Appendix A This test was witnessed by James A. Wheatley P. G., of Water
Technology Associates, Inc. and David McNabb P. G., from the Florida Department of
Environmental Protection.

e ture L

On June 22, 1994 Florida Geophysical Logging, Inc. conducted a temperature log on
the injection well from the surface to a total depth of 2787 feet below pad level. The
temperature was a constant 83.5 degrees from surface to 2650 feet below pad level
(casing shoe) below this point the temperature increases to 85 degrees to a depth of
2734 feet. The temperature in the open hole from 2734 to the bottom of the logged
interval then remained constant at 84.25 degrees. A copy of the temperature log is
contained in Appendix B.

Page 1



WATER TECHNOLOGY ASSOCIATES, INC.

Radioactive Tracer Survey

On June 22, 1994, a Radioactive Tracer Survey (RTS) was conducted. A detailed __
description and interpretation of the Radioactive Tracer Survey is presented in the
following text. The test began with Florida Geophysical Logging, Inc., conducting a
background Gamma Ray Log (GRL) and a casing collar locator (CCL). The
background GRL was "memorized" and subsequently reprinted on each "out of
position" logging run to serve as a means of comparison. A schematic diagram of the
logging tool is represented at the top of the Radioactive Tracer Survey Log. Each
logging run is identified by a file number presented at the top and bottom of the log, an
example is the background log PIWRTSI. After the completion of the background
Gamma Ray Log the logging tool ejector was calibrated to a 0.5 millicurie (MCI) per
second discharge, and the reservoir was loaded with 10 millicuries radioactive Iodine
131. A copy of the Radioactive Tracer Survey is contained in Appendix C.